
 
 

 
 

 
 

TOWN OF MOUNTAIN VILLAGE 
TOWN COUNCIL REGULAR MEETING 

THURSDAY, OCTOBER 21, 2021, 2:00 PM 
2nd FLOOR CONFERENCE ROOM, MOUNTAIN VILLAGE TOWN HALL 

455 MOUNTAIN VILLAGE BLVD, MOUNTAIN VILLAGE, COLORADO 
AGENDA REVISED 

https://us06web.zoom.us/webinar/register/WN_WjH_Q-ALSxa4WdR8URM9cA 
Please note that times are approximate and subject to change. 

 Time Min Presenter Type  

1.  2:00    Call to Order 

2.  2:00 5   Public Comment on Non-Agenda Items 

3.  2:05 30 Wisor Executive 
Session 

Executive Session for the Purpose of: 
a. Purpose of Receiving Legal Advice and Determining Positions Relative to 

Matters that may be Subject to Negotiations, Developing Strategies for 
[...]
Introduction and Background 

As noted in TM 1 – Basis of Design, the project team identified a shift in the reported influent concentrations 
during the influent loading analysis that occurred in early November 2019 and continues through present 
day. The shift was most notable for influent BOD₅ and TSS, where the mean and interquartile range (or the 
statistical spread) of the data increased as compared to previous years. This is confirmed by visually 
inspecting the concentration data and by developing box plots for both data sets (see Appendix 1A). 

After presenting a summary of the influent concentration and load data to the Town and operations staff on 
July 8, 2021, the Town directed the project team to proceed using the influent loading data prior to 
November 2019 for load projections while the operations team continues to investigate the observed 
sampling discrepancy, such as the side-by-side sampling campaign noted above. Ultimately, a sampling 
error could not be confirmed by the TRWWTP through ongoing review of the influent data and the side-by-
side comparison, and therefore the data from beyond November 2019 was incorporated in the projected 
loading values. For comparison and documentation, the loading projections, which excluded the influent 
data after November 2019, are presented herein. 

Current Influent Load Analysis Excluding Data After November 2019 

The current influent wastewater loads and calculated design concentrations for the available data prior to 
November 2019 are summarized in Table 1B.1. It is important to note that a full 12 months of data are not 
available for calculating the average daily annual (ADA) load for influent nutrients under this scenario, as the 
TRWWTP started collecting influent nutrient data in January 2019. Therefore, the average load over the 
available 10 months of data is shown. 

Table 1B.1 Current Influent Flows, Loads, and Design Concentrations Using Data Prior to November 2019 

Parameter ADA ADMM 
Peak Week – 

Winter 
Peak Week – 

Summer 

Influent Flow, mgd 0.83 1.32 1.01 1.41 

Influent Loads     

BOD₅, ppd(1) 2,180 3,140 4,020 3,980 

TSS, ppd(1) 1,590 2,550 2,840 2,530 

TKN, ppd(2) 245 420 310 420 

NH4, ppd(2) 190 345 345 230 

TP, ppd(2) 35 50 45 50 

Design Concentrations     

BOD5, mg/L 316 285 476 338 

TSS, mg/L 230 232 336 215 

TKN, mg/L 35(1) 38 37 35 

NH4, mg/L 27(1) 31 40 20 

TP, mg/L 4.8(1) 4.2 5.4 4.0 
Notes: 
(1) Calculated from data collected between January 2016 to November 2019. 
(2) Average of 10 months of available data, from January to November 2019. 

I I I I 

120



The calculated increase in influent load (as ppd and percent increase) and design concentrations between 
the influent loading presented in TM 1 (including data beyond November 2019) and the data presented in 
Table 1B.1 are shown in Table 1B.2. Influent loads and concentrations generally increase for all parameters 
and nearly all planning scenarios if the entire set of available data is used in the analysis (as seen in TM 1). 
This is especially true for influent TSS, TKN, and TP. 

Table 1B.2 Approximate Increase in Influent Loads and Design Concentrations Between Analysis Approaches 

Parameter ADA ADMM 
Peak Week – 

Winter 
Peak Week –

Summer 

Increase in Influent Loads(1)     

BOD5, ppd (% increase) 0 (0) 740 (24) 460 (11) 0 (0) 

TSS, ppd (% increase) 420 (26) 1,010 (40) 5,520 (194) 3,210 (127) 

TKN, ppd (% increase) 80 (33) 55 (13) 165 (53) 45 (11) 

NH4, ppd (% increase) 0 (0) 0 (0) 0 (0) 60 (26) 

TP, ppd (% increase) 25 (71) 40 (80) 45 (100) 35 (70) 
Notes: 
(1) Percent difference is based on the two separate influent load analyses where the first assumed only the available data prior to 

November 2019 (as presented above). The second load analysis assumed all available data including data after November 2019 (as 
presented in TM 1). 

Influent Load Analysis Excluding Data After November 2019 

Influent load projections, based on the historical influent data prior to November 2019 and summarized in 
Table 1B.1, are presented in 2050 in Table 1B.3. For brevity of this section, load projection graphs for each 
influent parameter are provided in Appendix 1A. 

Table B.3 Load Projections in 2050 

(1)  ADAF ADMMF 
Peak Week 

Winter 
Peak Week 

Summer 

Influent Flow, mgd 1.29 2.06 1.58 2.21 

Influent Loads     

BOD5, ppd 3,410 4,910 6,290 6,230 

TSS, ppd 2,480 3,990 4,440 3,960 

TKN, ppd 380 655 485 655 

NH4, ppd 295 535 535 360 

TP, ppd 55 75 75 75 

As noted previously, CDPHE requires domestic wastewater treatment works to: 1) initiate engineering and 
financial planning for expansion whenever the ADMM organic loading to the plant reaches 80 percent of 
design capacity; and 2) commence construction of such expansion whenever ADMM organic loading reaches 
95 percent of the design capacity. Under the above assumptions related to available historical data, the 
estimated ADMM BOD₅ in 2050 (4,910 ppd) exceeds the current permitted capacity of the WWTP (3,708 ppd 
as BOD₅) and is anticipated to exceed the CDPHE 95 percent construction trigger around 2027. 

 

I I I I 

I I I I 

121



 

TM 2 – HYDRAULIC MODELING EVALUATION AND 
RECOMMENDATIONS 

DRAFT | September 2021 

Town of Telluride 

Telluride Regional Wastewater Treatment Plant Expansion 

122



 

 

Telluride Regional Wastewater Treatment Plant Expansion 

Technical Memorandum 2 
HYDRAULIC MODELING 

EVALUATION AND RECOMMENDATIONS 

DRAFT | September 2021 

 

This document is released for the 
purpose of information exchange review 
and planning only under the authority of 

Bessie L. Miller, September 2, 2021, 
Colorado License No. 49091. 

~
 f 

123



Contents 
Technical Memorandum 2 – Hydraulic Modeling Evaluation and Recommendations 

2.1 Overview 2-1 

2.1.1 Summary of Flows 2-1 

2.2 Hydraulic Flow Path and Unit Process Notes 2-2 

2.2.1 Hydraulix® Model 2-2 

2.2.2 Model Development 2-2 

2.2.3 Hydraulic Assumptions 2-3 

2.2.4 Unit Process Assumptions 2-3 

2.3 Hydraulic Profile 2-4 

2.4 Existing Hydraulic Limitations 2-5 

2.5 Additional Considerations 2-6 

2.6 Recommended Flow Path, Site Layout, and Hydraulic Profile 2-6 

2.6.1 Flow Path, Process Flow Diagram, and Site Layout 2-6 

2.6.2 Hydraulic Profile 2-6 

2.6.3 Existing Limitations and Proposed Solutions 2-6 

Appendices 
Appendix 2A  Compiled Drawing Set 

Appendix 2B  Hydraulix® Model output 

Tables 
Table 2.1 Influent and Internal Recycle Flows 2-2 

Table 2.2 Bar Screen Headloss Conditions from Vulcan Industries 2-3 

Table 2.3 Existing Facility Available Freeboard 2-5 

Figures 
Figure 2.1 Water Surface Elevations with Respect to Top of Concrete 2-4 

 
  

----124



Abbreviations 
ADMMF average daily maximum month flow 

Carollo Carollo Engineers 

CDPHE Colorado Department of Public Health and Environment 

mgd million gallons per day 

RAS return activated sludge 

TM Technical Memorandum 

Town Town of Telluride 

TRWWTP Telluride Regional Wastewater Treatment Plant 

UV ultraviolet 

WAS waste activated sludge 

WSE water surface elevation 

 
  

----125



Technical Memorandum 2 

HYDRAULIC MODELING EVALUATION AND 
RECOMMENDATIONS 

2.1   Overview 

The Town of Telluride (Town) Regional Wastewater Treatment Plant (TRWWTP) has a design 
capacity of 2.1 million gallons per day (mgd) at average daily maximum month flow (ADMMF) 
conditions. The TRWWTP was constructed in three major phases with some additional upgrades 
and improvements since completion of the final project phase in 2001. An updated and complete 
liquid stream hydraulic profile of the facility does not currently exist. Carollo Engineers (Carollo) 
was tasked to develop a hydraulic model to identify existing hydraulic limitations. As part of a 
follow up to this draft Technical Memorandum (TM) 2, opportunities to improve the existing 
hydraulic grade line in conjunction with the TRWWTP Expansion Project will be discussed. In 
particular, the Town is interested in options to improve the hydraulic efficiency through a new 
flow path and eliminating multiple influent points of pumping. 

The primary objectives for this initial phase of the hydraulic modeling effort are to: 

• Develop a complete liquid stream hydraulic profile of the existing facility. 
• Document hydraulic limitations of the existing facility based on the permitted 

design capacity. 
• Document hydraulic limitations of the existing infrastructure based on the future 

ADMMF/hydraulic design capacity of 2.3 mgd. (It is understood that peak day and peak 
hour flow conditions will be equalized through an equalization process either before or 
after the headworks facility and therefore, the existing secondary treatment 
infrastructure was not evaluated at flows higher than the future ADMMF capacity.) 

As part of the final TM 2, the following objectives will be achieved: 

• Assessment of the pumped flow system associated with the existing raw sewage pump 
station and influent/primary wet well pump station. 

• Complete influent to effluent hydraulic grade line for the recommended TRWWP 
Expansion Project including pump sizing for new influent pumping system to support 
the future flow conditions. 

The appendices supporting this TM include Appendix 2A – Compiled Drawing Set and 
Appendix 2B – Hydraulix® Model Output. 

2.1.1   Summary of Flows 

Influent and internal recycle design flow conditions are summarized in Table 2.1. The influent 
flow condition is based on the permitted facility capacity. The future design flow of 2.3 mgd was 
also evaluated as part of the existing facility model (30-year projected influent flow from the 

----126



Telluride Regional Wastewater Treatment Plant Master Plan [Stantec, 2017]). Internal recycle and 
waste flows were assumed based on process information and previous reports and studies. 

Table 2.1 Influent and Internal Recycle Flows  

Flow Description ADMMF (mgd) Future ADMMF (mgd) 

Influent 2.1 2.3 

Return Activated Sludge (RAS)(1) 1.58 1.73 

Waste Activated Sludge (WAS)(2) 0.03 0.03 

Recycle Flows(3) 0.17 0.17 
Notes: 
(1) RAS flow assumed to be 75 percent of influent flow 
(2) WAS flow assumed average annual solids loading to the aerobic digesters per the Dewatering Improvements: Engineering 

Report for the Telluride Regional Wastewater Treatment Plant (Jacobs Engineering, 2019). 
(3) Recycle flows include pressate recycle, decant and filtrate recycle. Pressate recycle assumed 0.158 mgd per the 

Dewatering Improvements: Engineering Report for the Telluride Regional Wastewater Treatment Plant (Jacobs Engineering, 
2019), decant flow assumed to be 0.008 mgd, and filtrate recycle assumed 0.004 mgd. Recycle flows assumptions to be 
updated in continued modeling efforts. 

2.2   Hydraulic Flow Path and Unit Process Notes 

2.2.1   Hydraulix® Model 

Hydraulic modeling of the TRWWTP was performed using Carollo's Hydraulix® software. 
Hydraulix® is an in-house, spreadsheet-based, steady-state hydraulic model used to calculate 
the hydraulic and energy grade lines through the treatment plant. The model tracks the 
estimated water surface elevation (WSE) from downstream to upstream in the plant, accounting 
for headloss through the critical path of flow conveyance. 

2.2.2   Model Development 

The following units were identified as the critical path for this hydraulic model as part of 
discussions with the project team during Workshop 1: 

• Screening channel. 
• Grit vortex unit. 
• Oxidation Ditch No. 3. 
• Secondary Clarifier No. 3. 
• UV disinfection. 

The critical path is the path of most hydraulic resistance through the plant. Wherever applicable, 
the pipe route with the longest pipe segments and most fittings was modeled, even if that flow 
path is a fictional route (e.g., flow into Secondary Clarifier No. 2 and out of Secondary Clarifier 
No. 3) to develop the most conservative hydraulic scenario. The Town provided drawings for 
previous projects at the TRWWTP and these drawings were compiled into a comprehensive 
drawing set with existing structures and components of the hydraulic critical path highlighted. 
Drawing elevations are reported in a local datum and are consistent across all drawing sets. The 
hydraulic profile drawing set developed to create the model is included as Appendix 2A – 
Compiled Drawing Set. 

127



2.2.3   Hydraulic Assumptions 

Hydraulic assumptions used in the development of the hydraulic model are included in this 
section. The following assumptions were used for hydraulic coefficients: 

• A Manning's "n" friction coefficient of 0.013 for channel hydraulic calculations. 
• An absolute roughness coefficient of 0.004 for pipe hydraulic calculations. 

2.2.4   Unit Process Assumptions 

The following specific notes apply to individual process areas. 

2.2.4.1   Plant Influent 

The hydraulic model extends to the influent channel of the headworks where flow is pumped 
from the raw sewage pumping station in a 14-inch force main. As assessment of the raw sewage 
pump station pumping capacity will be included as an appendix to the final TM. 

2.2.4.2   Screening Channel 

The screening channel in the headworks consists of a Duperon FlexRake bar screen installed in 
2018. Headloss through the bar screen process was provided by Duperon for flow rates of 1 mgd 
and 5 mgd. Headloss assumptions are presented in Table 2.2. For the hydraulic modeling, the 
headloss of 3.34 inches was assumed for both flow conditions. Headloss across the screen 
assumed a 25 percent blinding factor. There is a bypass channel connected to the screening 
channel, but the Town has indicated it is only used as an emergency bypass and therefore was 
not modeled. 

Table 2.2 Bar Screen Headloss Conditions from Vulcan Industries 

Flow (mgd) Blinding Factor Headloss through One Screen (inches) 

1 25% 3.09 

5 25% 3.34 

2.2.4.3   Grit Removal 

The grit removal system consists of a Smith and Loveless vortex grit unit installed as part of the 
Phase 3 WWTP Improvements Project in 2001. Headloss through the system was assumed to be 
0.25 inches, as information on the exact headloss was not provided by the manufacturer at the 
time of this draft. There is a bypass channel around the grit system, but the Town indicated it is 
only used as an emergency bypass and therefore was not included in the model. 

2.2.4.4   Influent Wet Well Pump Station 

Flow is pumped from the influent wet well pump station to the oxidation ditch diversion 
structure. The WSE in this area is the downstream hydraulic set point for the grit removal unit, 
screening channel, and plant influent segments of the model. A high water alarm WSE of 
8,661 feet was used as a conservative value, and may be updated once the pumps are modeled. 

2.2.4.5   Oxidation Ditches 

All three oxidation ditches were modeled in service, as would be the typical operation under the 
permitted design capacity condition. Flow is pumped to the oxidation level control structure. The 
flow split between the three oxidation ditches is controlled by three straight edged weirs. Each 

128



weir is set at the same elevation to split flow evenly between the ditches. The WSE of each 
oxidation ditch is controlled by a 2-foot wide effluent adjustable weir. Each oxidation ditch flows 
over its effluent weir and into a diversion structure which routes flow to the secondary clarifiers. 

2.2.4.6   Secondary Clarifiers 

There are three 50-foot diameter secondary clarifiers downstream of the oxidation ditches. All 
three clarifiers are connected with a bypass line, but the Town indicated that the existing 
configuration does not allow flow to reach Clarifier No. 1. For this reason, Clarifier No. 1 is not in 
service and was not included in the model. In the developed model, the flow from the oxidation 
ditches is split between Clarifier No. 2 and Clarifier No. 3. 

2.2.4.7   Ultraviolet Disinfection 

Headloss through the ultraviolet (UV) disinfection lamps was taken from the 2013 TRWWTP UV 
Disinfection System Improvements project. Downstream of the UV lamps is a finger weir before 
discharge to the plant effluent line. No drawings are available for the details of this weir, so the 
hydraulic model includes a straight edge weir from the original construction. 

2.3    Hydraulic Profile 

WSEs for the two flow scenarios with respect to top of concrete elevations are plotted in 
Figure 2.1. Available freeboard was calculated for each hydraulic node and is presented in 
Table 2.3. The hydraulic model output is included as Appendix 2B – Hydraulix® Model Output. 

 

Figure 2.1 Water Surface Elevations with Respect to Top of Concrete 

8645.0

8650.0

8655.0

8660.0

8665.0

8670.0

8675.0

8680.0

TOC 2.1 mgd WSE 2.3 mgd WSE■ ■ 

129



Table 2.3 Existing Facility Available Freeboard 

Location 
Freeboard Available at 

2.1 mgd (feet) 
Freeboard Available at 

2.3 mgd (feet) 

Bar Screen 6.9 6.7 

Parshall Flume 1.4 1.3 

Grit 1.4 1.3 

Influent Wet Well 11.0 11.0 

Influent Diversion Structure 7.7 7.7 

Oxidation Ditch 3.3 3.2 

Oxidation Ditch Level Control Structure 12.3 12.2 

Clarifier 2.1 2.1 

Clarifier Effluent Launder – US 4.8 4.8 

Clarifier Effluent Launder – DS 8.3 8.1 

UV Disinfection 3.0 3.0 

2.4   Existing Hydraulic Limitations 

The Colorado Department of Public Health and Environment's (CDPHE) Colorado Design 
Criteria for Domestic Wastewater Treatment Works, WPC-DR-1 (2012) defines numerous 
hydraulic design criteria. These include total and firm (with largest unit out of service) capacity 
requirements for conveyance and pumping facilities, freeboard requirements (18 inches 
[1.5 feet] for most areas, 12 inches [1 foot] for primary and secondary clarifiers), and floodplain 
considerations. In addition, certain unit processes have required operating levels above which 
treatment performance is affected. These include UV disinfection and hydraulic control points 
such as weirs that are intended to be free flowing (i.e., unsubmerged). 

The initial hydraulic modeling shows that there are no immediate hydraulic concerns for the 
UV system, clarifiers, oxidation ditches, or grit removal system. Adequate freeboard is 
maintained in each process area, and all flow control weirs are free-discharging at both flow 
conditions. 

The 9-inch Parshall flume between the grit unit and the bar screen is 100 percent submerged at 
2.1 mgd and 111 percent submerged at 2.3 mgd. Submergence of greater than 100 percent can 
result in less accurate flow measurement. In addition, directly upstream of the Parshall flume, 
the top of concrete is at a lower elevation than the screening channel, and there is only 
15.6 inches of freeboard available, which is slightly below the requirement of 18 inches per 
CDPHE. Modifications to this system will be required to accommodate the future design flow if 
the existing headworks facility is reused. The required modifications will be more significant at 
the future peak hour condition if flow equalization is not provided upstream of the future 
headworks process. 

The Town indicated that there is an uneven flow split between the three clarifiers such that 
Clarifier No. 1 does not receive flow. Although Clarifier No. 1 was not included in the hydraulic 
model, visual observation of the piping layout provided on the facility drawings clearly 
indicates concerns associated with this flow split. Additional modeling and recommendations 

130



to correct this deficiency was not deemed appropriate as the proposed retrofit associated with 
the TRWWTP Expansion project will no longer require a flow split between the three clarifiers 
since the membrane modules are planned for installation only in one existing clarifier. 

2.5   Additional Considerations 

Based on the elevation of the plant outfall to the San Miguel river and the invert elevation of the 
UV system, there is almost 20 feet of excess and available head. This could be an opportunity to 
explore utilizing hydro-electric power between the UV system and the plant outfall. 

2.6   Recommended Flow Path, Site Layout, and Hydraulic Profile 

All following sections will be updated for the final deliverable in conjunction with TM 3 – Liquid 
Stream Recommendations. 

2.6.1   Flow Path, Process Flow Diagram, and Site Layout 

Pending. 

2.6.2   Hydraulic Profile 

Pending. 

2.6.2.1   Influent Pumping 

Pending. 

2.6.3   Existing Limitations and Proposed Solutions 

Pending. 

 

 

 

 

 

----131

KGuglielmone
Sticky Note
This study was completed in 2011 by URS.  I can provide a copy of the analysis for your information, if you are interested.



MONTH
Monthly 
Change YTD MONTH

Monthly 
Change YTD Variance Variance %

TV Residential Sunscribers 410 (22) 636 0 (226) -35.5%
Fiber Video * 188 16 na NA NA NA
TV Bulk Subscribers 655 (3) 508 0 147 28.9%
Fiber Commercial * 20 3 na NA NA NA
TV Inactive Digital Subscribers 64 7 88 6 (24) -27.3%
Cable Modem Residential Cable Modem Subscribers 711 (25) 958 0 (247) -25.8%
Cable Modem Business Net Service Subscribers 30 1 37 0 (7) -18.9%
Cable Modem Hospitality Subscribers 272 0 278 2 (6) -2.2%
Dark Fiber Transport 8 0 7 0 1 14.3%
Fiber Hospitality Subscribers 8 0 8 0 0 0.0%
Fiber Residential Subscribers 409 23 181 45 228 126.0%
Phone Subscribers 64 0 78 (1) (14) -17.95%

Occupancy Rate      % 99.55% 0.00% 99.70% 100.00% 0.00% 99.49% 0.21% 0.2%
# Vacated Units    3 0 22 2 0 19 3 15.8%
# Work Orders Completed         18 4 130 12 (16) 205 (75) -36.6%
# on Waiting List 232 (5) 252 62 (20) -7.9%

Service Calls 1,502 433 8,440 1,550 60 6,863 1,577 23.0%
Truck Rolls 839 182 3,659 889 65 2,531 1,128 44.6%
Snow Fall   Inches 0 0 188 3 3 142 46 32.4%
Snow Removal - Streets & Prkg Lots  Hours 0 0 2,396 43 43 2,528 (132) -5.2%
Roadway Maintenance            Hours 301 (84) 2,141 185 78 633 1,508 238.2%
Water Billed Consumption       Gal. 20,442,000 417,000 137,636,000 20,611,000 (2,001,000) 112,696,000 24,940,000 22.1%
Sewage Treatment  Gal. 6,152,000 (1,872,000) 74,402,000 11,722,000 3,800,000 83,998,000 (9,596,000) -11.4%

# Infants Actual Occupancy 6.11 (1.17) 4.53 0.82 1.58 34.9%
# Toddlers Actual Occupancy 10.47 2.25 11.18 (0.11) (0.71) -6.3%
# Preschoolers Actual Occupancy 11.76 0.59 13.11 (0.65) (1.35) -10.3%

GPG (noon snapshot) 6,078 (152) 59,758 5,531 (539) 49,133 10,625 21.6%
GPG Parking Utilization (% of total # of spaces occupied) 44.0% 0.30% 47.6% 40.10% -2.50% 39.0% 8.6% 22.1%
HPG (noon snapshot) 1,204 (69) 13,736 1,325 (99) 10,476 3,260 31.1%
HPG Parking Utilization (% of total # of spaces occupied) 37.9% -0.80% 47.5% 41.70% -1.60% 36.1% 11.4% 31.6%
Total Parking (noon snapshot) 11,221 (268) 108,206 9,758 (959) 85,630 22,576 26.4%
Parking Utilization (% of total # of spaces occupied) 46.2% 0.40% 49.0% 40.20% -2.50% 38.6% 10.4% 26.9%
Paid Parking Revenues $42,705 $9,505 $365,600 $45,118 ($10,375) $290,037 $75,563 26.1%
Bus Routes  # of Passengers 5,043 (791) 28,132 2,734 181 12,281 15,851 129.1%

FT Year Round Head Count 79 0 78 0 1 1.3%
Seasonal Head Count (FT & PT) 4 0 0 0 4 NA
PT Year Round Head Count 14 0 13 0 1 7.7%
Gondola FT YR, Seasonal, PT YR Head Count 51 0 59 0 (8) -13.6%
Total Employees 156 18 150 0 6 4.0%
Gondola Overtime Paid Hours 387 (142) 2,891 250 0 1,952 939 48.1%
Other Employee Overtime Paid 56 14 538 81 0 606 (68) -11.2%
# New Hires Total New Hires 8 3 40 18 8 59 (19) -32.2%
# Terminations 4 1 45 11 4 62 (17) -27.4%
# Workmen Comp Claims 2 0 7 1 0 2 5 250.0%
Workmen Comp Claims Costs $0 $0 $18,868 $0 $0 $7,094 $11,774 166.0%

Town Hosted Meetings 5 1 44 5 (5) 95 (51) -53.7%
Email Correspondence Sent 13 (13) 161 12 (11) 142 19 13.4%
E-mail List # 8,177 (50) 7,936 372 241 3.0%
Ready-Op Subscribers 2,068 13 1,939 0 129 6.7%
News Articles 18 (4) 218 25 8 184 34 18.5%
Press Releases Sent 7 2 36 2 1 23 13 56.5%

Gondola  # of Passengers 296,926 (60,374) 2,330,465 258,254 (57,074) 1,994,544 335,921 16.8%
Chondola  # of Passengers 0 0 77,388 0 0 80,532 (3,144) -3.9%
RETA fees collected by TMVOA 1,240,580$    (349,518)$      12,201,577$  1,822,280$    142,082$       6,331,508$    $5,870,069 92.7%